



centro ricerche-sviluppo e laboratori prove
settori legno-arredo, ambiente e alimenti

CATAS S.p.A.
Iscr. Reg. Imprese Udine
nr. iscr. C.F. 01818850305
Reg. Impr. UD 20663
P. IVA : 01818850305
C.Soc. € 1.003.650,00 i.v.

Sede: Via Antica, 24/3
33048 S. Giovanni al Nat. UD
Tel. 0432.747211 r.a.
Fax 0432.747250
http://www.catas.com
e-mail: lab@catas.com

Filiale:
Via Braille, 5
20851 Lissone MB
Tel. 039.464567
Fax 039.464565
e-mail: lissone@catas.com



L'ENTE ITALIANO DI ACCREDITAMENTO
LAB N° 0027
Membro degli Accordi di Mutuo Riconoscimento
EA, IAF e ILAC

TEST REPORT

190181 / 4

Date received: 30/01/15
Date of test: 02/02/15
Date of issue: 23/02/15

Sample name: Glass Effect Glaks.

KRONO SYSTEM S.R.L.
VIA SALI 25
31040 MANSUE' (TV)
ITALIA

Cold-check test UNI 9429:1989

Sample dimensions (mm): 400 x 400
Sample edges protection: 4 edges

Test results:

Rating scale	Remarks
5	No defects after 15 cycles.

Test level reached:	5
---------------------	---

Notes:

- chemical analysis of the tested material has not been carried out;
- conditioning period: from 30/01/2015 to 02/02/2015.

This document is validated by digital signature and time stamping in accordance with the Italian laws and the European Directives which regulate the electronic signature systems.

Managing Director
[Signature]

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.